
Agricultural Drainage Treatment for Selenium & Nitrate 
Removal

Project Information
1.  Proposal Title: 

Agricultural Drainage Treatment for Selenium & Nitrate Removal 

2.  Proposal applicants: 

Dennis Falaschi, Panoche Drainage District 

3.  Corresponding Contact Person: 

Dennis Falaschi 
Panoche Drainage District 
52027 West Althea Avenue Firebaugh, CA 93622 
209 364-6136 
MBHEDRICK@aol.com 

4.  Project Keywords: 

Contaminants 
Heavy Metals (mercury, selenium, etc.) 
Water Quality Management

5.  Type of project: 

Implementation_Pilot 

6.  Does the project involve land acquisition, either in fee or through a conservation easement? 

Yes 

If yes, is there an existing specific restoration plan for this site? 
[...]
before selenate reduction can be optimal.  In the ABSR Process, DO and nitrate are reduced during
respiration by microorganisms at the floor of the RPs which are either sufficiently deep or covered to
decrease the intrusion of atmospheric oxygen.  Since nitrate concentrations in drainage water are often
as high as 90 mg/L as N compared to <0.5 mg/L of selenium, the carbon requirement for nitrate



PANOCHE DRAINAGE DISTRICT AGRICULTURAL DRAINAGE TREATMENT FOR SELENIUM & NITRATE REMOVAL

4

reduction far exceeds that required for selenium reduction.  At 2,000 to 4,000 mg/L (as SO4
2-), sulfate

is even more concentrated in drainage than nitrate and, therefore, could divert substantial carbon
substrate to sulfate reduction.  However, sulfate reduction has been found to be only a minor reaction
in the ABSR Process, and it does not appreciably interfere with nitrate or selenium reduction.

If the filter effluent requires reoxygenation or ammonia removal, it can be subsequently treated
in a HRP where microalgae produce dissolved oxygen and ammonia assimilation.  HRPs are shallow,
continuously-mixed raceways designed to maximize algal productivity and bacterial oxidation of
dissolved organic matter.  The low-speed paddle wheel mixing of HRPs requires only 5 to 10
kWh/acre/d (Green, 1998).

Insoluble selenium removed from the water column accumulates in settled algal-bacterial
biomass and inert materials on the floor of the RPs.  This biomass is continuously undergoing anaerobic
decomposition, so the volume of solid residues increases only slowly over many years.  Based on
experience with similar pond designs, removal and disposal of the solids in a landfill should not be
required for many years, if not several decades (Green et al., 1995). Alternatively, the dried inert solids
which contain nitrogen, phosphorus, as well as selenium, could  be valuable as a soil amendment and
fertilizer in the eastern Central Valley where the soils are selenium deficient.  

Large-scale ABSR Facilities are expected to pose much less hazard to wildlife than the
surrounding drainage channels, evaporation ponds, or drainage-contaminated wetlands.  Concentrated
selenium would be sequestered in deep Reduction Ponds.  In contrast, the selenium-contaminated
sediments of wetlands support invertebrates and require special management to prevent feeding by birds
that would likely lead to selenium bioaccumulation.

Conceptual Model for ABSR Experiments
The experiments with the intermediate-scale ABSR Facility will focus on mass balances and

redox potential balances to validate treatment performance and elucidate treatment mechanisms.  This
approach is described in some detail in the Hypotheses and Tasks sections.  A conceptual sketch of the
ABSR Process is attached.

Other potential benefits of the ABSR Technology are pretreatment for hardness and selenium
prior to RO treatment.  Scaling of RO membranes caused by hardness is a major detriment to salt
removal from drainage and consequentially, reduction of salt in the SJR.  This aspect of the ABSR
Technology will be explored at the existing Pilot ABSR Facility pending Proposition 204 funding.

Objectives, Hypotheses, and Research Plan Outline
Many of the experiments described below cannot be performed adequately in the existing pilot

system or in the laboratory.  These experiments will help determine the feasibility and cost of full-scale
ABSR Facilities treating tens of acre-feet per day and covering tens of acres. 

The monitoring program of Task 4 will complement and support the experiments outlined with
hypotheses below.  Hypotheses 1 and 2 relate to prevention of DO in the surface of the proposed
intermediate-scale Reduction Pond from interfering significantly with nitrate and selenium reduction.
At 1.2 acres, the surface area of the proposed Reduction Pond will be 12-times that of the pilot
Reduction Ponds.  All hypotheses will be tested by comparing an intervention in one Reduction Pond
Unit to the other Reduction Pond Unit which will act as the experimental control.

Hypothesis 1:  The increased depth (17 ft) of the proposed Reduction Pond vs. the 10-ft deep
pilot Reduction Ponds will improve treatment by preventing wind mixing of surfaced DO into the anoxic
reducing zones.  Influent flow short-circuiting will be less in the 17-ft vs. 10-ft deep Reduction Pond.
Background:  Increased depth increases anaerobic activity in sewage treatment ponds and reduces wind



PANOCHE DRAINAGE DISTRICT AGRICULTURAL DRAINAGE TREATMENT FOR SELENIUM & NITRATE REMOVAL

5

mixing. The increased size of the proposed ABSR Facility will allow construction of a Reduction Pond
with the depth originally envisioned for full-scale facilities.  Approach:  Dye tracer studies during
summer and winter will indicate surface water mixing depths and influent flow short-circuiting.
Redox/temperature measurements by four sets of probes, suspended at 3-ft intervals in the water column,
will be correlated with continuously-recorded wind speed and direction.  Adaptive Management:  If
wind mixing is found to be significant, molasses substrate dose will be increased and the dampening
effect upon redox fluctuations will be determined.  The expense of the additional molasses will be
compared with expense and measured benefit of other interventions such as pond baffles or floating
covers.

Hypothesis 2:  Despite a much lower surface-to-volume ratio, the intermediate-scale Reduction
Pond will remove selenium and nitrate at rates similar to the pilot Reduction Ponds.  Background: The
location of the treatment bacteria is crucial in process scale-up due to lower surface-to-volume ratios.
Suspended bacterial biomass and particulate selenium in the pilot Reduction Ponds indicate that a
majority of selenium reduction occurs in the water column rather than in the bacterial biomass attached
to the pond walls and floor.  Approach:  Compare reduction rates of the intermediate-scale Reduction
Ponds with the rates in the pilot Reduction Ponds during the periods when they were uncovered.  The
molasses dosing rates in the pilot and intermediate-scale Reduction Ponds will be matched. 

Hypothesis 3: Media for bacterial attachment placed in the Reduction Pond will reduce
suspended solids and particulate selenium in the Pond effluent and increase nitrate and selenium
removal rates.  Background:  Thick biomass is seen growing on the walls of the pilot Reduction Ponds
and inside associated pipes.  Increased attachment surface area may promote attached bacteria over
suspended bacteria, possibly lowering particulate selenium in the Reduction Pond effluent.  Approach:
Place media, such as geotextile, in one Reduction Pond unit.  Compare biomass growth and selenium
content, and selenium treatment efficiency with control Reduction Pond unit.

Hypothesis 4:  Continuous operation of particle separation equipment (dissolved air flotation
followed by rapid sand filtration) for removal of particulate selenium, selenite, and suspended solids will
be reliable and require less than 1 hour for daily maintenance and adjustment.  Background:  Flotation
and filtration have been successful at the pilot ABSR Facility at 10 gpm, but full-scale equipment has
better features than pilot units such as higher throughput ratings, absence of clogging valves, and
automatic controls.  District personnel will gain operational experience with full-scale equipment prior
to making decisions to invest in larger facilities.  Approach: Evaluate full-scale, state-of-the-art particle
separation equipment (e.g., DAF Corp. & KWI, Inc.) in terms of water quality performance, coagulant
requirements, and operator requirements.

Hypothesis 5:  With a 15-day hydraulic residence time (HRT) and 0.25 g/L molasses dose, the
large-scale ABSR Facility with full-scale particle separation equipment remove at least 85% of influent
total selenium and remove at least 85% of the selenium bioaccumulation/bioconcentration potential of
the drainage.  Background: During a 2-month experiment, unfiltered effluent from the pilot ABSR
Facility was found to contain particulate selenium, selenite, and possibly organic selenium which
bioaccumulate in invertebrates.  Two methods have since been demonstrated to remove these
constituents: 1) flotation and filtration using ferric chloride coagulant, and 2) slow sand filtration.
Approach: Monitor influent and effluent water quality and bioaccumulation per Task 4.  Adjust HRT
and dose, as needed, to achieve removals of 85% or greater. 

Many other hypotheses will be tested but the above are particularly important.

A4.  Methods, Procedures, and Facilities
Adaptive Management



PANOCHE DRAINAGE DISTRICT AGRICULTURAL DRAINAGE TREATMENT FOR SELENIUM & NITRATE REMOVAL

6

Adaptive management is a normal component of the proposed engineering research.  The
research goal is to improve treatment performance by adapting the operation or configuration of the
Facility according to research results.  The mechanisms of treatment and the microbiological, physical,
and chemical behavior of the system will be investigated under programmed sets of variables.  The
adaptive management plans are embodied in the monitoring and research described in the hypotheses
above and in the Monitoring Task 4 below.

Proposed Facility
A preliminary design has been completed as part of the preparation of this proposal and allows

estimation of Facility construction and operation costs and land requirements.  The proposed ABSR
Facility design is similar to sewage treatment facility designs by the engineering firm Oswald
Engineering Associates, Inc. such as was implemented for the Delhi County Water District in 1997 and
the Hilmar County Water District in 2001, both in Merced County.  Therefore, the construction
techniques and costs are well known.
  

The major components of the 1-AF/day ABSR Facility will be a Reduction Pond divided with
a baffle into two identical units, a dissolved air flotation (DAF) clarifier, and an automatic backwash
sand filter.  Two separate Reduction Ponds would be preferable in order to increase the overall
operational flexibility of the Facility, but to reduce project costs, the single Reduction Pond will be
divided into two units using a water-tight, longitudinal baffle.  With a divided Reduction Pond,
operating parameters may be optimized by conducting experiments using one unit as the control and the
other as the variable.  Additional baffles will divide each half Reduction Pond unit into at least three
cells to reduce flow short-circuiting.  The Reduction Pond will be lined with high density polyethylene
plastic membrane.  A possible future phase of the project would include construction of High Rate
Ponds for reoxygenation and ammonia removal.  The studies proposed herein will determine this need.

The site is ideal due to its proximity to channels carrying drainage with the highest selenium
concentrations within the Panoche Drainage District.  The source of drainage for the Facility will be the
Buick Drain which collects drainage from 12 sumps with high selenium concentrations.  The average
total soluble selenium concentration in the Buick Drainage has been 401 :g/L during April 1998 to
March 2000. A pipe will bring drainage from the Buick Drain under the access road to a 10,000-gallon
desilting basin.  There, a pump will deliver the drainage to a metering and splitter structure.  Flow will
be divided between the divided Reduction Pond units.  The entire Reduction Pond will have a surface
area of 1.2 acres and a 17-foot water depth.  Animal feed-grade molasses will be dosed into the influent
at 2-4 gallons/hour.  The influent, with molasses, will then be discharged at the floor of each Reduction
Pond unit.  In the Reduction Pond, drainage nitrate will be denitrified, and selenate will be reduced to
selenite, elemental selenium, and organic selenium.

The Reduction Pond effluents will be coagulated and subjected to DAF clarification and sand
filtration to remove bacteria, algae, and particulate forms of selenium.  The DAF clarifier will be a 10-
foot diameter by 4-foot tall KWI Superfloat or DAF Corp FC100 capable of treating 1.8 AF/day.  The
sand filter will be an Everfilt or equivalent with automatic backwash and a maximum capacity of 2
AF/day.  The excess capacity in the DAF and filter is beneficial in the event that the treated flow can
be increased above 1 AF/day.  The final effluent from the sand filter will be discharged back into the
Buick Drain.  Solids collected from the DAF and filter will be dried in under-drained sand beds
occupying  0.2 acres.  The sand beds will be covered with netting if birds are attracted.  The solids will
be dried and placed in covered stockpiles for disposal on a regular basis.  Conditions attractive to
wildlife will not be created.



PANOCHE DRAINAGE DISTRICT AGRICULTURAL DRAINAGE TREATMENT FOR SELENIUM & NITRATE REMOVAL

7

The following tasks will be performed during the proposed 1-AF/day ABSR Facility
implementation.  Many details are omitted due to the page limitation.

Task 1.  Planning, permitting, and design (April-July 2002)
• District contracts with Summers Engineering, Inc. (the District Engineer) for surveying and
preparation of the planning documents and permit applications.  The preliminary and final
designs will be provided by LBNL.  District purchases six acres adjacent to and including the
pilot ABSR Facility (see Plan View).
•  The District will be the lead agency for any NEPA/CEQA compliance requirements. The site
has been used for decades for row crops and has no valuable habitat.  As a research project, we
expect that the project will receive a categorical exclusion from NEPA/CEQA, but time and
funds are allowed in the event that a RWQCB discharge permit is required.  The Engineer and
LBNL personnel have considerable experience in obtaining discharge permits from
RWQCB/CVR.

Task 2.  Construction (August-October 2002)
• Engineer prepares construction bid documents.  District selects general construction contractor.
Construction completed. 

Task 3. Training and operation (Phase 1:  November 2002-April 2004)
• LBNL personnel train District operating staff.  District starts-up and operates the Facility in
collaboration with LBNL.
• District maintains equipment, provides substrate and coagulant, records operating conditions
and flows; monitors water quality parameters (pH, temperature, DO, and redox potential).

Task 4.  Research and performance monitoring (Phase 1:  November 2002-April 2004)
• LBNL performs a series of tests over the half year of operation that are intended to answer
design questions (described above in “Research Plan Outline”).  Performance optimization
will continue pending subsequent funding.  Seasonal maximum hydraulic loading rates and the
corresponding substrate doses required for nitrate and selenium reduction will be determined.
Also during the first year of operation, the minimum coagulant doses will be determined for
the full-scale DAF that results in the sand filter effluent quality described in the Table 1. 
• District seeks funding for additional year of optimization and performance monitoring.

Subtask 4.1.  Mass balances and treatment performance validation
• The data required to perform selenium, nitrogen, phosphorus, and carbon mass balances will
be collected by LBNL.  These data will also be used to calculate balances of redox equivalents.
Weekly composite samples will be collected from the Facility influent and effluent.  Weekly
grab samples will be collected at the influent and effluent of each intermediate treatment unit.
Influent and effluent flows will be recorded continuously using telemetered monitoring
equipment similar to existing District equipment.  Samples of pond sediments, DAF solids, and
filter backwash will also be analyzed.  Effluent turbidity will be monitored, and general minerals
and trace metals will be determined quarterly.  Methods are described in Standard Methods